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Applicant SHANGHAI JILONG PLASTIC PRODUCTS CO.,LTD
Address NO.460-520 LANXUE ROAD , CHUANSHA PUDONG SHANGHAI

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

Sample Name 510024A/030003A/170613A PVC FILM
Part No. PMO14020402/14020054/14020415
Supplier HUASU
Sample Received Date  Mar. 15, 2014
Testing Period Mar. 15,2014 to Mar. 18, 2014
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
Test Method
Measured
Test Item(s) Test Method Equipment(s)
Phthalates Refer to EN 14372:2004(E) GC-MS
Test Result(s) Please refer to the following page(s).

Tested by Cj'm LUKM Reviewed by é‘éﬂ ,AL:-J“
Su Hongre! Date Mar. 18,2014

v
SuHongwet

senior Laboratory Manager No. 1087271246

ggMntamztionzl Co. Ltd. Shanghzi Branch N 1996 New Jingize Read, Pudong District, Shanghzi China




CTI

Test Report

Report No. RHS05G008142003 Page 2 of 3
Test Result(s)
Tested Item(s) Result MDL
Phthalates
Dibutyl phthalate(DBP) CAS#:84-74-2 ND. 50 mg/kg
Benzylbutyl phthalate(BBP)
CAS#:85-68-7 N-D. S0 mg/ke
Bis(2-ethyl(hexyl)) phthalate (DEHP)
CAS#:117-81-7 ND; S0 me/ke
Di-n-octyl phthalate(DNOP)
CAS#:117-84-0 N.D. 50 me/ke
Diisononyl phthalate(DINP)
CAS#:28553-12-0,68515-48-0 N.D. >0 mg/ke
Diisodecyl phthalate(DIDP)
CAS#:26761-40-0,68515-49-1 N.D. 50 mg/ke

Tested Sample/Part Description ~ Mixed test, dark blue, white, beige yellow plastic film

Note: -As specified by client, the test was conducted by mixing several samples
together. The result(s) shown on this report may be different from the content of
any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Test Process
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Photo(s) of the sample(s)

*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.
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